SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel /

[= (=
v v
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.81 dBm) ™M1[1] 14.92 dBm)
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CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.079 MHz 16.81 dam ML 32,264 MHZ 14,92 dBm
T1 1 9319845 MHz 10.58 dBm Oce Bw 9.070925071 MHz T1 L 5319845 MHz 10.59 dBm Oce Bw 9.030969031 MHz
T2 1 841.0554 MHz 11.08 dam T2 1 8410155 MHz 10.33 dam
L L J

Middle Channel / 1.4MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™M1[1] 57 dBm) ™M1[1] 14.40 dBm)|
836.99790 MHz 835.27120 MHZ,
20 20
| Oce Bw M1 1.085314685 MHz, i . ! 2715284715 MHz]
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CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.9979 MHz 13.57 dam ML L 8352712 MHz 14,40 dBm
T1 1 835.95734 MHz 8.23 dBm Oce Bw 1.085314685 MHz T1 L 835.15135 MHz 8.35 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.04266 MHz 7.39 dam T2 1 837.86663 MHz 9.60 dam
L I 4 - [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.29 dBm) 15.44 dBm)
- 836.91000 MHz - 837.9590 MHz
7 occhw 4.485514486 MHz £.991008991 MHZ
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&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.91 MHz 13.29 dam ML 37,959 MHz 15.44 dam
T1 1 834.26224 MHz 7.72 dBm Oce Bw 4,485514456 MHz T1 L £32.0045 MHz .92 dBm Oce Bw £.991008991 MHz
T2 1 838.74775 MHz 8.57 dam T2 1 840.9955 MHz 8.10 dam
L L J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr

Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIDUS, INE_ABS PASS

20 ghine —BPURIOUS_LINE_ABS PAES F\ 20 chine R s

10 dBm | ]‘ 10 dBm f \NI

0d8 i 0 dem J‘I ‘

-10 derm: I -10 dem ‘I
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-20 derm ‘M 20 dem—y

-30 dam 0 <30 dem—f]

-40 dBm M\ -40 difm "‘\

-50 dBm /] || F

/7 1

-6 dair -60 dem:  —

Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz

purious E'“iSSi“TS | | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,960+ MHz -53.68 dBm -40.68 d& 547 500 MTZ | 845.000 Wi 100.000 kHz 51676525 Tz 20.54 dBm —-SWI
523.000 MH2 | B4.000 MHz 20.000 kiz £23,93550 MHz ~28.67 dbm -15.67 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,06244 MHz -36.57 dBm -23.57 dB
D24.000 Mz 525000 MHz 100.000 kHz 824.23576 Mz 20.35 dBm -9.64 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -51.50 dBm -38.50 dB

]" 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvogPwr (@1 AvgPwr

Limit §heck PAES | SPURIGNIECHHEKABS PABS

¥ . . AKS Line _§PURIPUS_LINE_ABS PASS
20 ghine —FPURIOUS_|INE_ABS PABS 20 bl
10 dBm et ¥ 10 it \
ode {}{ \\ 0 dEJ \
-10 dBm | -10 dpm
SPURIOUS_LINE_ABS ‘ \
-20 dBm T \ -20 gém
-30 dBm B
-40 dem W - ! i
— ¥ 40 dBm gt
P
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-50 dBm -50 dem
s =y
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U R 50 dBm r
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit

§15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -40.47 d&m -27.47 dé 847.000 MHz 849,000 MHz 100.000 kHz 548,00200 MHz 12.23 dBm -17.77 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -41.87 dBm -28.87 dB 949,000 MHz 850,000 MHz 20.000 kHz 340,03645 MHz -34.97 dBm -21.97 dB

824.000 MHz 526,000 MHz 100,000 kHz 824,44056 MHz 12.77 dBm -17.23 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.20 dBm -22.20 dB

Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIDUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PASS r\ 20 chine 5
10 dBm ,’f \ 10dBm =
0ds " l 0 dem ‘! L
-10 derm: - -10 dem—t{
SFURIOUS. LTNE ABS \ f
-20 derm lul 20 dem J‘
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‘ " \
40 dem ¥ \ -40 d lk‘h\
-50 dBm i Bm .
e _M.Ler el \\J e
- R i S
B0 TR -60 dem =
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,92408 MHz -583.52 dBm -40.52 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.73526 MHZ 16.91 dBm -11.09 d&
523.000 MH2 | B4.000 MHz 20.000 kiz £23,93550 MHz ~33.16 dBm -20.16 d& 849,000 MHz 850,000 MHz 20,000 kHz 849,01149 MHz -25.05 dBm -12.95 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.27473 MHz 19.70 dém -10.30 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -48.52 dbm -35.52 dB
Y
i J1 "
16.JAN.2021 18:2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 11.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

3 3 3 ABS Line _$PURIDUS_LINE_ABS, PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dkine S
10 dBm / P v 10 dif. \
0 de { \\ 0 dey \
-10 dBm ' -10 dpm
SPURIOUS_LINE_ABS J \
20 dem - - -20 dBm
-30 dBm ! B
-40 dBm 40 dBm LN
_,J‘""“'(M‘T ‘M.Aw\! W
50 dem - el 50 dem ]
e [
oo T e
G0 HBT -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit

£15.000 MHz 823,000 MHz 100.000 kHz 822,94805 MHz -42.56 dBm -29.56 d8 947.000 MHz 849.000 MHz 100.000 kHz 848.11788 MHz 11.60 dBm -18.40 dB

£23.000 MHz 824,000 MHz 20.000 kHz 823,99550 MHz -43.90 dém -30.30 dB 349,000 MH= 850,000 MHz 20.000 kHz 249.05644 MHz -35.10 dBm -22.10 dB

£824.000 MHz 826,000 MHz 100,000 kHz 824,39860 MHz 11.58 dBm -18.42 dB 550000 MHz 860,000 MHz 100.000 kHz 85002498 MHz -38.00 dBm -25.00 dB

T
) i )
Date: 16.JAN.2021 18:2B:26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS x 20 chine 5
10 dem ]‘ \\ 10 dém ff\\
o de ‘ 0 dem Jl
-10 derm -10 dBm
SPURIOUS INE_ABS HI ’
20 dem l 20 dem !
-30 dBm ,‘\ -30 dBm
40 dem L LIEN 40 depn; v T\
50 dBm 50 dem
7 L
P T I I 'ﬂ "JJW‘ ol o ‘1‘,,‘ r"““-
BB 60 dBm LN E—
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 82293207 MHz -53.73 dém -40.73 d 547.000 MHz ﬁsﬁ%mz 100.000 kHz a:?ﬁ; MAz 17.64 dBm -12WI
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,93550 MHz -36.36 dém -23.36 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,01748 MHz -35.61 dBm -22.61 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,23676 MHz 18.86 dBm -11.14 dB B50.000 MHz B80.000 MHz 100000 kHz 55002438 Mis 5388 chm 065 B
T
i 1 P
16.JAN.2021 18:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m

Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIE CLiNEKARS_ PABS

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem 10 dBF;
o dd / ‘\‘ 0 dBrv'f \\
-10 d8m ! ll -10 dpm
-20 dem - \| -20 dBm }
-30 dém t -30 ¢Bm
-40 dem i dem v,
ot H " M
50 dem e et -50 dBm by
I mm'_wﬂ__,,n-/"/ﬂ‘ \\‘\_
B0 HBh -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -43.71 dBm -30.71 de 847.000 MHz 849.000 MHz 100.000 kHz 847,92607 MHz 9.78 dBm -20.22 d&

823.000 MHz 524.000 MHz 20.000 kHz 823.88661 MHz -44.28 dBm -31.28 dB 949,000 MHz 850.000 MHz 20,000 kHz 540,03546 MHz -42.20 dBm -29.20 dB

824.000 MHz 526,000 MHz 100.000 kHz 524.47053 MHz 10.56 dém -19.44 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.01433 MHz -43.18 dBm -30.18 dB

T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

16.JAN. 2021 18:46

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PABS . 20 chine s
10 dBm f(\| 10 dBm f :
ode || 0 dem l |‘
-10 d&m ‘L -10 dBm
SPURIOUS INE_ABS H
-20 dem L 20 dBm !
-30 dBm / ...’h -30 dBm Mﬂ,ﬁ T
40 dem - — - dem— \
o e J | W
50 dBm b / "y .
‘ f 1 Ve f 7]
RN S e B \mﬂ./wf —
Bl LI 60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 821,70929 MHz -46.64 dBm -33.64 d& 546.000 MHz 849.000 MAz 100.000 kHz 848.73776 MHz 10.86 dBm -10.14 dB
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,599550 MHz -20.66 dém “7.66 dB 849.000 MHz 850,000 MHz 30,000 kHz 849,01149 MHz -20.37 dBm -7.37 dB
£24.000 MHz 527.000 MHz 100.000 kHz 824.26523 MHz 20.66 dim -9.34 dB& 850.000 MHz 860.000 MHz 100.000 kHz 851,29371 MHz -45.10 dBm -36.10 db
Y
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem v e 10 dBma
0 dB ;’ '\ dBm: \
| |
-10 dém - -10 dBm -
SPURIOUS_LINE_ABS / l
-20 dem ; -20 dBm L
-30 dBm -30 dem
H K\\m.r'\“"“
40 derm 40 dem
I
[P Wy \I,r"' T
-50 dem —t -50 dem e
U B R
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,81219 Mhz 30,64 dem ~26.64 db 546.000 MHz 849,000 MHZ 100,000 kA2 847.05345 Mhz 5,05 dbm 21.05 0B
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -26.65 dBm -13.65 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -27.37 dBm -14.37 d8
824.000 MHz 827.000 MHz 100.000 kHz 62633317 MHz £.92 dem -21.08 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.23477 MHz -33.53 dbm -20.53 dB
Y
) i )
Date 6.JAN.2021 18:4%:3
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PAS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
Al
10 dBm /1 10 dBm ( H
0de [ l\ 0 dem ‘ |
-10 d&m -10 dBm
SPURIGUS. LINE 85 \] /
-20 dem 20 dBm flr
-30 dem f K\u -30 dBm ]J” \\
-40 dem A A - dBm nwv',
50 dBm rf'\ J}J M \Y W/ I L5 d \‘Mu
P —— VR A
Engn 60 dem pa—
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 821,71728 MHz -46.56 dBm -33.56 d& 846.000 MHz §49.000 MHz 100.000 kHz 848.72877 MHZ 19.08 dBm -10.92 d&
823.000 MHz 824,000 MHz 30.000 kHz 823,99950 MHz -23.40 dBm -10.40 dB 540,000 MHz 850,000 MHz 30,000 kHz 243 00050 MHe 20-15 dom 15 db
824.000 MHz B27.000 MHz 100.000 kHz 824.24725 MHz 19.78 dém -10.22 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -46.65 dBm -33.65 dB
Y
I 1 P
16.JAN.2021 18:47:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem
r
r \
0 dB !
-10 dém } i
SPURIOUS_LINE_ABS H
-20 dem l -20 dBm "
-30 dBm f -30 dem \‘
-40 dem 40 dem S
U S
e
-50 dam — S — 50 dem
_«Mw \“*-\.“\
&0 dEm 50 dBm =
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,87612 Mhz -42.05 dem -20.05 d& 846.000 MHZ 849,000 MHZ 100,000 kHz 896 60089 MHz 275 dbm 22.25 db
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -29.88 dém -16.58 8 949.000 MHz 850,000 MHz 30.000 kHz 84901748 MHz -31.14 dBm -18.14 de
824.000 MHz 827.000 MHz 100.000 kHz 62628521 MHz 7.71 deém -22.29 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.16434 MHz -35.97 dbm -22.97 dB
Y
) i )
Date: 16.JAN.2021 18:51:19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 30.00 dBm  Offset 11.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.40 dB
SGL Count 100/100

Mode Auto Sweep

16.JAN. 2021 19:

@1 AvgPwr (@1 AvgPwr

Limit dheck BAES | SPURIGNE CHNEKABS PABS

. . x ABS Li SPURIOUS, NE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS PASS o0 chine 3 §
A
10 dBm ; 10 dém r ]
i {
0ds - l 0 dem ‘ i
-10 dam -10 dBm
20 dem H -20 dem (i
-30 dBm 7 -30 dBm 7
|k L
40 dem ~ M [ﬂll / \ 40 dBm i !
-50 dBm -, U}'ﬂ - \\ f 5# dEm \"Vll‘u/ \
T — e S \.U,-.-»JL\W i W AN

B -60 dem —
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 821,70130 MHz -48.21 dBm -36.21 de 846.000 MHz 849.000 MHz 100.000 kHz 848.76174 MHz 17.93 dBm -12.07 d&

823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -22.50 dBm -9.50 dB 949,000 MHz 850.000 MHz 30.000 kHz 240,00050 MHz -25.37 dBm ~12.37 dB

824.000 MHz 827.000 MHz 100.000 kHz £24.22027 MHz 18.86 dEm -11.14 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,04496 MHz -50.96 dBm -37.96 dB

T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 11.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -43.78 dBm -30.78 d& 846.000 MHz 849.000 MHz 100.000 kHz 848,29121 MHz 6.15 dBm -23.85 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -30.74 dBm -17.74 dB 949,000 MHz 850,000 MHz 30,000 kHz 849,00250 MHz -32.35 dbm -19.35 dB
824.000 MHz 827.000 MHz 100.000 kHz 825.80270 MHz £.81 dBm -23.19 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -40.35 dbm -27.35 dB
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LTE Band 5/5MHz / QPSK
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 920,04695 MHz -47.40 dém -34.40 d& 844.000 MHz 549,000 MHz 100.000 kHz 848,67283 MHz 20.00 dém -10.00 dg
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -24.57 dBm -11.57 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00050 MHz -24.50 dBm -11.509 d8
824.000 MHz 829.000 MHz 100.000 kHz 82434216 MHz 20.44 dBm -9.56 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,87413 MHz -50.06 dBm -37.06 dB
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515.000 MAz | 823.000 MHZ 100,000 kHz 822,87612 MHz ~39.18 dbm -26.10 05 844.000 MAZ | 849.000 MHZ 100.000 KAz 84503645 MRz .22 cBm ~25.76 0B

523,000 MHz £824.000 MHz 50.000 kiz 923.98152 MHz -32.26 dm -19.28 8 849,000 MHz 850.000 MHz 50,000 kHz £49,00050 MHz -30.98 dBm -17.98 dB

£24.000 MHz 529.000 MHz 100.000 kHz 526.23027 MHz £.82 dim -23.12 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.13487 MHz -35.65 dBm -22.65 dB
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LTE Band 5/5MHz / 16QAM
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Rangelow | Rangeup | RBW | Freguency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9820,01499 MHz -46.99 dém -332.99 de '844.000 MHz 849.000 MHz 100.000 kHz 848,64286 MHz 18.81 dBm -11.19 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.97952 MHz -26.22 dBm -13.22 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00250 MHz -22.79 dBm -9.79 dB
824.000 MHz 829.000 MHz 100.000 kHz 82435215 MHz 19.78 dém -10.21 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -48.79 dbm -35.79 db
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,73227 Mhz -41,04 dem -26.04 06 844.000 MHZ 849,000 MHZ 100,000 kHz 89676073 MHz 571 dBm 24.29 dB
£23.000 MHz 824,000 MHz 50.000 khz 82397952 MHz -32.48 dém -19.48 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00749 MHz -32.11 dBm -19.11 d8
824.000 MHz £29.000 MHz 100.000 kHz 625.94056 MHz 5.73 dém ~24.27 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.10490 MHz -37.28 dbm -24.28 dB
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§15.000 MHz 523,000 MHz 100.000 kHz 820.02298 MHz -49.25 dBm -36.25 d8 544.000 MHz 849,000 MHz 100.000 kHz 848,70280 MHz 17.39 dBm -12.62 db
£23.000 MHz 824,000 MHz 50.000 khz 82398651 MHz -27.05 dBm -14.05 8 949.000 MHz 850,000 MHz 50.000 kHz 249,00949 MHz -28.11 dBm -15.11 d8
824.000 MHz £29.000 MHz 100.000 kHz 62435714 MHz 19.31 dBm ~10.69 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.83417 MHz -52.54 dbm -39.54 db
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£15.000 MRz 523,000 MHz 100,000 kHz 522,44456 Mhz -45.28 dem -32.28 06 844.000 MHZ 849,000 MHZ 100,000 kHz 845 56593 MHz 352 dBm 26,46 dB

£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -34.65 dBm -21.65 8 949.000 MHz 850,000 MHz 50.000 kHz 849,02248 MHz -36.35 dBm -23,35 d8
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LTE Band 5/ 10MHz / QPSK
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Spectrum
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£15.000 MHz 823,000 MHz 100,000 kHz 81899201 MHz -54.36 dBm -41.36 d& 535,000 Mz | 849-000 Mz 100.000 kHz 516, 29560 1Tz 19.53 dBm -mwl
523.000 MHz | B94.000 MHz 160.000 khz 823,53550 MHz -32.35 dbm -19.33 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00250 MHz -32.05 dBm -19.05 dB
£24.000 MHz 534,000 MHz 100.000 kHz £24.61439 MHz 20.56 dBm -9.44 dB 850.000 MHz 860.000 MHz 100.000 kHz £50.00500 MHz -54.02 dBm -41.02 dB
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515.000 MAz | 823.000 MHZ 100,000 kHz 522,02408 MRz -39.33 dbm -26.33 05 £39.000 MHz | 849.000 Mz 100.000 KAz B44. 75504 MRz 3.37 cbm -zeml
523,000 MHz £24.000 MHz 100,000 kHz 82398551 MHz -33.27 dém -20.27 8 843.000 MHz 850.000 MHz 100,000 kHz 849,01848 MHz -31.22 dBm -19.22 dB
824.000 MHz £34.000 MHz 100.000 kHz 826 43257 MHz 3.93 dBm -26.07 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.27473 MHz -37.04 dbm -24.04 dB
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£15.000 MHz 823,000 MHz 100,000 kHz 818,38462 MHz -53.54 dBm -40.54 d& 535,000 Mz | 849-000 Mz 100.000 kHz 5040555 1Tz 19.18 dBm -mwl
523.000 MHz | B94.000 MHz 160.000 khz 823,55550 MHz -32.04 dBm -19.04 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00549 MHz -29.78 dBm -16.78 dB
824.000 MHz B34.000 MHz 100.000 kHz 824.60440 MHz 19.87 dém -10.03 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -50.65 dBm -37.65 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -41.72 dem -28.72 dB 539,000 MHz 849,000 MHZ 100,000 kA2 840.76324 Mz 566 dbm _27W|

523,000 MHz £24.000 MHz 100,000 kHz 82399550 MHz -33.93 dém -20.53 8 843.000 MHz 850.000 MHz 100,000 kHz £49,00050 MHz -33.78 dBm -20.78 dB
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£15.000 MHz 823,000 MHz 100,000 kHz 818.16583 MHz -53.08 dém -40.08 d& 535,000 Mz | 849-000 Mz 100.000 kHz 516, 29560 1Tz 17.40 dBm -12WI
923.000 Mrz | 824,000 Mz 160.000 khz 823,56653 MHz -34.28 dém -21.25 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,01349 MHz -37.29 dBm -24.20 dB
824.000 MHz 834,000 MHz 100,000 kHz 524,60440 MHz 18.94 dBm -11.06 dB 50,000 MHz B80.000 MHz 100,000 kHz BED.00E00 Mz ~55.50 dhm 4250 db,
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E15.000 MAz 923,000 MHz 100,000 kHz §22,04805 MHz -45.60 dem -32.60 d& 539,000 MHz 849,000 MHZ 100,000 kA2 84006354 Mz 073 dom -zgﬁl
923.000 Mrz | 824,000 Mz 160.000 khz 823.99251 MHz -37.47 dam “24.47 dB 849.000 MHz | 850000 MHz 100.000 kHz 843,02448 Mz -38.16 dBm -25.16 d8
£24.000 MHz 534.000 MHz 100.000 kHz £25.43257 MHz 1.25 dBm -26.75 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.18482 MHz -42.52 dBm -25.52 dB
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30.000 MHz 815.000 MHz 100.000 kHz 613.45453 MAz -57.17 dBm ~44.17 dB 30,000 MHz 815.000 MHz 100.000 kHz 705.35047 MHz -57.51 dBm -44.51 d
860,000 MHz 1,000 GHz 100,000 kHz 931.61000 MHz -57.31 dBm -44,31 dB 260,000 MHz 1,000 GHz 100,000 kHz 931,19000 MHz -57.14 dBm -44,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50287 GHz -46.66 dBm -33.66 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.51387 GHz -46.61 dBm -33.61 dB
3.000 GHz 7.000 GHz 1,000 MHz £.99175 GHz -42.67 dBm ~29.67 dB 3,000 GHz 7,000 GHz 1.000 MHz £.03126 GHz -42,63 dBm -20.63 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.28900 GHz -43,15 dBm -30.15 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.08250 GHz -43,23 dém -30.23 d&
( I J o ( )it J o
021
Highest Channel / QPSK
Spe m E‘vl
Ref Level 0.00 dém Offset 11.40 dB Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
Limit thm k PaES
ine PURIOUS LINE_ABS PAES
-10 ddfE—
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
.
ol et e IR
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz B807.66516 MHz -57.72 dém -44,72 dB
860.000 MHz 1.000 GHz 100.000 kHz 979.63000 MHz -57.16 dBm -44.16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.84 dBm -33.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92876 GHz -42,57 dém -20.57 dg
7.000 GHz 9.000 GHz 1.000 MHz 7.99700 GHz -43,17 dBm -30.17 dB
L J{ J v
Date: 16.JAN.2021 18:37:21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
= spectrum L
Ref Level 0.00 dBm  Offset 11,40 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1140 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk PAES Limit ¢heck
10 AHH‘H | URIOUS_LINE_ABS PAES .10 AéH_IH URIOUS_)INE_ABS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm
. i SN R . . S o W RPN | R
-50 dBm
)
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35003 pts Stop 0.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.52641 MHz -57.24 dBm -44.24 dB 30.000 MHz §15.000 MHz 100.000 kHz 810.16734 MHz -57.73 dBm -44.73 dB
860,000 MHz 1.000 GHz 100.000 kHz 940.57000 MHz -57.16 dBm -44,16 dB 860,000 MHz 1.000 GHz 100.000 kHz 943.04333 MHz -57.17 dém -44,17 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50737 GHz -46.70 dBm -33.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -46.61 dBm -33.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -42.80 dBm -29.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.92488 GHz -42.70 dBm -20.70 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.99350 GHz 1 dBm -30.01 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99850 GHz 8 dém -30.18 d&
{ 1 J L] ( )| J L]
Date: 16.JAN.2021 18:51:46 Date: 16.JAN.2021
Highest Channel / QPSK
Spectrum | :%J
Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂ{: PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
g NSRS
; e e
-50 dem : iy
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 802.61172 MHz -57.80 dBm -44.80 dB
860.000 MHz 1.000 GHz 100.000 kHz 979.77000 MHz -57.24 dém -44.24 db
1.000 GHz 3.000 GHz 1.000 MHz 2.50687 GHz -46.95 dBm -33.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -42.64 dBm -29.64 db
7.000 GHz 9,000 GHz 1,000 MHz 7.98000 GHz -43.26 dBm -30,26 dB
7
[ J e
Date: 16 JEW 2021 19:00-73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 5/5MHz

Lowest Channel / QPSK Middle Channel / QPSK
= spectrum L
Ref Level 0.00 dBm  Offset 11,40 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1140 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk PAES Limit ¢heck
10 AHH‘H | URIOUS_LINE_ABS PAES .10 AéH_IH URIOUS_)INE_ABS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm
" it NN SR . it o WY RN
-50 dBm
Y
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35003 pts Stop 0.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.40547 MHz -57.43 dBm -44.43 dB 30.000 MHz §15.000 MHz 100.000 kHz 776.41234 MHz -57.75 dBm -44.75 dB
860,000 MHz 1.000 GHz 100.000 kHz 949.48333 MHz -57.28 dBm -44,28 dB 860,000 MHz 1.000 GHz 100.000 kHz 956.71667 MHz -57.07 dBm -44,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -46.66 dBm -33.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -46.68 dBm -33.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91026 GHz -42.48 dBm -29.48 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.94438 GHz -42.69 dBm -20.69 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.98600 GHz 0 dBm -30.30 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99000 GHz 3 dBm -30.03 d&
{ 1 J L] ( )| J L]
Date: 16.JAN.2021 Date: 16.JAN.2021 1
Highest Channel / QPSK
Spectrum | :%J
Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂjﬂ PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
A - e
A - Pp—— e et it e
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 790.00266 MHz -57.83 dBm -44.83 dB
860.000 MHz 1.000 GHz 100.000 kHz 912.10333 MHz -57.17 dém -44,17 db
1.000 GHz 3.000 GHz 1.000 MHz 2.50837 GHz -46.73 dBm -33.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95976 GHz -42.68 dBm -29.68 db
7.000 GHz 9,000 GHz 1,000 MHz 7.99950 GHz -43.23 dBm -30.23 db
7
[ J e
Dates 16 JEW 2021 10:93-.0¢
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
= spectrum L
Ref Level 0.00 dBm  Offset 11,40 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1140 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk PAES Limit 'thrrk
] URIOUS_LINE_ABS PAES SPURIOUS _LINE_ABS
-10 difH -10 dEHE—
T | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
50 b - —
+ m
-
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35003 pts Stop 0.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.25828 MHz -56.76 dBm -43.78 dB 30.000 MHz §15.000 MHz 100.000 kHz 637.22203 MHz -57.84 dBm -44.84 dB
860,000 MHz 1.000 GHz 100.000 kHz 955.13000 MHz -57.02 dBm -44,02 dB 860,000 MHz 1.000 GHz 100.000 kHz 991.01667 MHz -57.11 dém -44,11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51637 GHz -46.77 dBm -33.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49938 GHz -45.680 dBm -33.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90326 GHz -42.65 dBm -29.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93526 GHz -42.50 dBm -20.50 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.92300 GHz 5 dBm -30.05 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99350 GHz 9 dBm -30.29 d&
hid bl
L VA J - L JL 4 ‘
Date: 16.JAN.2021 1 Date: 16.JAN.2021 19
Highest Channel / QPSK
Spectrum | :%J
Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂjﬂ PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
|
L g, o B athe i b
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 803.15141 MHz -57.63 dBm -44.63 dB
860.000 MHz 1.000 GHz 100.000 kHz 942.85667 MHz -57.27 dém -44.27 db
1.000 GHz 3.000 GHz 1.000 MHz 2.50737 GHz -46.86 dém -33.86 db
3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -42.47 dBm -29.47 db
7.000 GHz 9,000 GHz 1,000 MHz 7.97701 GHz -43.27 dBm -30,27 dB
-7
[ J e
Date: 16 JAW 2021 10:45:59
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0166
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0185

-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0023
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0001

Note:

1. Normal Voltage =48 V. ; Battery End Point (BEP) =43 V. ; Maximum Voltage =53 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 5B

26dB Bandwidth

Mode LTE Band 5B : 26dB BW(MHz)
QPSK
BW 5MHz+10MHz 10MHz+5MHz 10MHz+10MHz
Middle CH 14.54 14.63 19.54
Mode LTE Band 5B : 26dB BW(MHz)
16QAM
BW 5MHz+10MHz 10MHz+5MHz 10MHz+10MHz
Middle CH 14.54 14.66 19.74
Mode LTE Band 5B : 26dB BW(MHz)
64QAM
BW 5MHz+10MHz 10MHz+5MHz 10MHz+10MHz
Middle CH 14.54 14.60 19.46
TEL : 886-3-327-3456 Page Number : A5B-1 of 26

FAX . 886-3-328-4978




swaanias.  FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 5B

QPSK

Middle Channel / 5SMHz+10MHz Middle Channel / 10MHz+5MHz

Ere—— =) E—— =

0GB Offset 1140 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
30de SWT  126ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
M1[1] 17.32 dBm) ™M1[1] 14.93 dBm)
0 832.3890 MHz 20 d8 . 8978240 MHz
P ndB 26.00 dB Yy nde 26.00 dB
04 / Bu 14.535000000 MHz 104 O ool e L N B 14.625000000 MHz
b 1 e fRErarn N o/ 57.3 b [ lrf‘;du.mr W e 57.3
0 dem f ' 0 dam. £ | \
1 o
-10 dam T ¥ -10 dam ' 1‘|
| 1
| \
AN P ~ ] o~ . e
o -30 dém
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.525 MHz 1001 pts Span 40,0 MHz CF 836.475 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 832,389 MHz 17.32 dam nd8 down 14.535 MHz ML 1 B37.824 MHz 14,93 dam nd8 down 14,625 MHz
TL 1 829.212 MHz -7.78 dBm nd8 26.00 dB T1 1 £29.102 MHz -11.20 dam nd8 26.00 dB
T2 1 843.748 MHz -9.36 dBm Q factor 57.3 T2 1 B43.728 MHz -10.13 dBm Q factor 57.3
. s 4 u L JL 4 u

LTE Band 5B

QPSK

Middle Channel / 10MHz+10MHz N/A

Spectrum | (=]

el 30.00 dém Offset 11.40 db & RBW 300 kHz
SWT  18.0ps @ VBW 1MHz  Mode Auto FFT

CETEY) 14.08 dBm
832.7540 MHZz
20 ndB 26.00 dB
e By 19.540000000 MHz
0 7 H‘J-rw/'r'f"i'?mwﬂ 42.6
0 ds [ | -
it i
-10 "

e,

=
40 df I
50
-60
CF B36.55 MHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 832,754 MHz 14.08 dBm ndB down 19.54 MHz
T 1 826,72 MHz -11.51 dam nd@ 26.00 dB
T2 1 846,26 MHZ -11.92 dam q factor 42.6
L JL J Ready &

TEL : 886-3-327-3456 Page Number : A5B-2 of 26
FAX . 886-3-328-4978



swaanias.  FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 5B
16QAM

(== [e=
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
™M1[1] 16.81 dBm) ™M1[1] 15.06 dBm)
20 a8 1 832.2090 MHz 0 de . 837.8440 MHz
NS nd 26.00 dB Y nde 26.00 dB
04 e | Bu 14.535000000 MHz| 104 walrn o S Ao L e Biin, o 14.655000000 MHz
b ] | 57.9) b [ | LHadfaf NV 57.1
0 dém { - 0 dam | 4 |
) ¥ 7 1
-10 dBm T -10 dBm: T
\ /
20 dem | ! 20 dBm 1
. J | P PN i
EAVAS s g N e A A AT P I\
30 dbm = — -30 def ! o
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 836,525 MHz 1001 pts Span 40,0 MHz GF 936,475 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 3 16.81 dam nd8 down 14.535 MHz ML 1 27,244 MHz 15.06 dam nd8 down 14,685 MHz
T1 1 -9.00 dBm nd8 26.00 dB T1 1 9.102 MHz -11.25 dbm nd8 26,00 d8
T2 1 843.748 MHz -9.53 d@ém Q factor 57.3 T2 1 B43.758 MHz -11.49 dém Q factor 57.1
. s 4 u L JL 4

LTE Band 5B
16QAM

Spectrum =
evel Offset 11.40 6 @ RBW 300 khz
jo ALt 30dB  SWT 18.9 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
Mi[1] 18.17 dBm
834.2720 MHZz
208 [0 26.00 dBy
Lo o . . 19.740000000 MHz
T 42.3
0 dem !
-10 e
-20 d +
O, 2 el i Y v
40 d N
\n
0 s
-60
CF B36.55 MHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | _Function | Function Result |
M1 1 834,272 MHz 13.17 dBm ndB down 19.74 MHz
T 1 826,72 MHz -13.58 dam nd@ 26.00 dB
T2 1 846,46 MHZ -12.40 dam q factor 42.3
L Bid J Ready N e ]
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FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 5B

64QAM

Middle Channel / 5SMHz+10MHz

Middle Channel / 10MHz+5MHz

m
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
™M1[1] 34 dBm) ™M1[1] 2,30 dBm)|
20 a8 . 080 MHz 0 de 837.7940 MHz
Y nd 26.00 dB nd 26.00 dB
o ] ihnt 14.535000000 MHz 04 - X, By 14.595000000 MHz
- I (T 57.9) b ol N = oo, 57.4
- - { /
0 dBm: i i \ 0 dam f v
- ] -
-10 dBm g -10 dBm: v{l
' |
20 dem “ L 20 dem
re e | "
, - o - | i .
303 = = TAL AR 7 TNV
-a0 dBm - -40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF 836,525 MHz 1001 pts Span 40,0 MHz CF 836.475 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | Y-value | Function | Function Result | Type | Ref | Tre | Y-value | Function | Function Result
ML 1 15.44 dam nd8 down 14.535 MHz ML 1 12,38 dam nd8 down 14,595 MHz
T1 1 828.182 MHz -11.23 dam nd8 26.00 dB T1 1 £20.192 MHz 2,19 dBm nd8 26,00 d8
T2 1 843.718 MHz -10.82 dBm Q factor 57.3 T2 1 B43.7BB MHz -13.10 dBm Q factor 57.4
. s 4 u L JL 4

LTE Band 5B

64Q0AM

Middle Channel / 10MHz+10MHz

N/A

Spec

m

=

Ref Level 30.00 dam
o At 30 dB
SGL Count 100/100

Offset 11.40 dB e RBW 300 kHz
SWT 180 ps @ VBW 1 MHz

Mode Auto FFT

(@ 1Pk Max

20 dBm

mi[1]

ndB
By

10 dBm e

odam

|/ iy

13.10 dBm)|
833.3130 MHZ
26.00 dB
19461000000 MHz
42.8

CF 836.55 MHz 1001 pts

Span 40.0 MHz

Marker

X-valug | ¥-valuae |

Function

| Function Result |

Type | Ref | Tre |
M1 1 833,313 MHz
826.8 MHz

846,26 MH2

13.10 dBm
-11.00 dém
-12.92 dem

T1 1
T2 1

ndB down
ndg
Q factor

19,461 MHz
26.00 dB
42.8

J

Ready

&
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

Occupied Bandwidth

Mode \ LTE Band 5B : 99%0BW(MHz)
QPSK
BW 5MHz+10MHz 10MHz+5MHz 10MHz+10MHz
Middle CH 13.79 13.85 18.54
Mode LTE Band 5B : 99%0BW(MHz)
16QAM
BW 5MHz+10MHz 10MHz+5MHz 10MHz+10MHz
Middle CH 13.70 13.76 18.66
Mode LTE Band 5B : 99%O0BW(MHz)
64QAM
BW 5MHz+10MHz 10MHz+5MHz 10MHz+10MHz
Middle CH 13.82 13.82 18.70
TEL : 886-3-327-3456 Page Number : A5B-5 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 5B

QPSK

&2 Spectrum -
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
™M1[1] 17.49 dBm) ™M1[1] 14.55 dBm)
20 a8 833.7380 MHz 0 de 2980 MHz
dce B 13.786215786 MHz v 13.846153846 MHz
T
10d 104 = T -
by L { \f “‘
0 dem f \ 0 dam. s L !
7
10 dBm - - -10 dBm - l‘
| |
20 dem { 1 20 dm — 1
— | L e, o AL [ o
L Al -1 S SPUAR, Wl 4 v AV PN
-30 dBm - — -30 dém
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 836,525 MHz 1001 pts Span 40,0 MHz CF 836.475 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 833.738 MHz 17.49 dam ML 1 £32.238 MHz 14,55 dam
T1 1 828,482 MHz 11.32 dBm Oce Bw 13.786213766 MHz T1 1 £29.522 MHz 8.91 dBm Oce Bw 13.845153846 MHz
T2 1 843.2683 MHz 5.21 dBrm T2 1 843.3681 MHz 8.5 dam
. s 4 L JL 4 u

LTE Band 5B

QPSK

Middle Channel / 10MHz+10MHz

N/A

Ref Level 30.00 dBm

(®)

o att 30 dB
SGL Count 100/100
[@1Pk Max

Offset 11,40 0B w RBW 300 kHz
SWT

18.8 ps @ VBW 1 MHz

Mode Auta FFT

20 db

MiL1]

10 d

oOce Bw

14.11 dBm)|
950 MHz,
541 MHZ|

0 dém:

-10 dBm

AT e
V

20 dam

0 dBm

-40 d3m

-50 dBm

60 dBm

CF 836.55 MHz

1001 pts

Marker
Type | Ref | Tre| X
M1 1

-value |

¥-value |

Function

Span 40.0 MHz

Function Result

TL 1 8.
T2 1 8:

831.395 MHz
27.1194 MHz
45,6605 MHz

14.11 dBm
9.41 dBm
3.54 dBm

Occ Bw

18.541458541 MHz

TEL : 886-3-327-3456
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swaanias.  FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 5B
16QAM

(== [e=
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.70 dBm) ™M1[1]
20 a8 1 833.6480 MHz 0 de 6390 MHz
k. Occ B 13.696309696 MHz a1 Occ B 13.756243756 MHz
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CF 836,525 MHz 1001 pts Span 40,0 MHz CF 836.475 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 833,648 MHz 16.70 dam ML 1 £32.639 MHz 13.29 dam
T1 1 828.542 MHz 9.06 dBm Oce Bw 13.696303595 MHz T1 1 £29.5519 MHz 8.94 dBm Oce Bw 13.756243756 MHZ
T2 1 843.2383 MHz 5.87 dam T2 1 843.3082 MHz 5.99 darm

LTE Band 5B
16QAM

Middle Channel / 10MHz+10MHz N/A
=)

Ref Level 30.00 cBm  Offset 11,40 0B & RBW 300 kHz

o At 30de SWT  18.0ps @ VBW  1MHz  Mode Auta FFT
SGL Count 100/100

@17k Max

61 dBm
9110 MHz|
8661 MHZ|

MiL1]

20 db

oOce Bw
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0 dém:

-10 dBm 1

1
20 4o |

-40 d3m

-50 dBm

60 dBm

CF 836.55 MHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre| X-value 1 ¥-value | Function | Function Result
M1 T 835.911 Mz 12.51 dem
TL 1 827.11%4 MHz 7.19 dBém Occ Bw 18.6613368661 MHz
T2 1 8457808 MHz 5.87 dam
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LTE Band 5B

64QAM

&2 trum -
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™M1[1] 15.42 dBm) ™M1[1] 2.77 dbm)|
20 g8 829.7220 MHz 20 d8 6090 MHz
Ty Occ B 13.816189816 MHz 13.816183816 MHz
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-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.525 MHz 1001 pts Span 40,0 MHz CF 836.475 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 829.722 MHz 15.42 dam ML 1 £32.609 MHz 12.77 dam
TL 1 829.512 MHz 10.38 dBm Oce Bw 13.816183816 MHz T1 1 620,522 MHz 7.16 dBm Oce Bw 13.816183816 MHz
T2 1 §43.3282 MHz 3.53 dam T2 1 843.3381 MHz 7.07 derm
. s 4 L JL 4 “

LTE Band 5B

64Q0AM

Middle Channel / 10MHz+10MHz

N/A

(®)

Ref Level 30.00 GBm  Offset 11,40 OB & RBW 300 kHz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
MiL1] 5 dBm
20 de 3950 MHZ|
! Occ By 18701298701 MHz
104 B L Pt
1 N Tamms LB 1 o
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-60 dBm
CF B36.55 MHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre| X-value 1 ¥-value | Function | Function Result |
ML 1 831.395 MHz 13.05 dam
T1 1 827.1154 MHz 5.30 dam Oce Bw 18.701236701 MHz
T2 1 845.8207 MHz 4.87 dam
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Conducted Band Edge

LTE Band 5B / 5MHz+10MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB49

Highest Band Edge / 1RB0 and 1RB49

um

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep
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Start B15.0 MHZ 3003 pts Stop 839.0 MHZ
[Spurious Emissians
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit
515.000 MHz 623.000 MHz 100,000 kHz £22 66633 MHZ -55.03 dBm 48,03 db
823.000 MHZ 824,000 MHz 150.000 kHz 823.99051 MHz -47.40 dBm -34.40 dB
524.000 MHz 639.000 MHz 100,000 kHz £24 63686 MHZ .36 dbm 21,62 db
\ i J CHINRNAED W

Spectrum [
Ref Level 30.00 d8m  Ofset 11.40 d& Mode Auto Sweep
SGL Count 100/100
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Start 834.0 MHz s Stop 860.0 MHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
534,000 MHz 549,000 MHZ 100,000 kHz 834.52168 MHz 6.73 dbm 2127 dB
849,000 MHZ 850,000 MHZ 150.000 kHz 849.01548 MHz -47.06 dem -34.06 dB
850,000 MHz 560,000 MHZ 100,000 kHz B50.01495 MHz -56.62 dém 45,62 dB.
L L J o

Lowest Band Edge / 1RB24 and 1RBO

um t"%’
Ref Level 30.00 dam  Offset 11.40 dB Mode Autc Sweep Ref Level 30.00 d8m  Ofset 11.40 d& Mode Auto Sweep
SCL Count 100/100 SCL Count 100/100
®1 fvgPwr @1 fvgPwr
Limit Gheck F SPURIGE CLBEK SRS,
2 kP s 3 ine _$p s ;.
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P — i " "*ﬁf\q‘
o e 0 d =
Start B15.0 MHZ 3003 pts Stop 839.0 MHZ Start 834.0 MHz s Stop 860.0 MHz
[Spurious Emissians 'Spurious Emissions
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit Range low | Rangeup | RBW Frequency | powerabs | ALimit |
515.000 MHz 623.000 MHz 100,000 kHz 2265235 MHZ -49,B5 dBm 38,85 db 534,000 MHz 549,000 MHZ 100,000 kHz B36.96753 MHZ 15.52 cbm 10,43 dB
823.000 MHZ 824,000 MHz 150.000 kHz B23.91958 MHZ -43.89 dBm -30.89 dB 849,000 MHZ 850,000 MHZ 150.000 kHz 849.16833 MHz -51.21 dBm -38.21 dB
524.000 MHz 639.000 MHz 100,000 kHz 28 56252 MHZ 18.75 dbm 11,25 db 850,000 MHz 560,000 MHZ 100,000 kHz B50.06494 MHz -57.57 dém 44,57 dB.
L JL J [ L L J -
trum t"é’ Spectrum
Ref Level 30.00 dam  Offset 11.40 dB Mode Autc Sweep Ref Level 30.00 d8m  Ofset 11.40 d& Mode Auto Sweep
SCL Count 100/100 SCL Count 100/100
®1 fvgPwr
Limit Gheck F
20 dhine —BPURIOUS_LINE_ABS ;i LINE_ABS,
104
e
od
gyt Nt oA g B B e
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5_LINE_ABS, | |
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-30 1 1Y i T
_poie/ ! / ™
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IS ]
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i
-60 d 60 d
Start B15.0 MHZ 3003 pts Stop 839.0 MHZ Start 834.0 MHz s Stop 860.0 MHz
[Spurious Emissians 'Spurious Emissions
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
515.000 MHz 623.000 MHz 100,000 kHz 22 5EO02 MHZ 39,27 dBm -26.27 db 534,000 MHz 549,000 MHZ 100,000 kHz B835.52098 MHz 4.41 dem 25,50 dB
823.000 MHZ 824,000 MHz 150.000 kHz B23.70579 MHZ -35.28 dBm -22.28 dB 849,000 MHZ 850,000 MHZ 150.000 kHz 849.05245 MHz -37.22 dim -24,22 dB
524.000 MHz 639.000 MHz 100,000 kHz £26.51459 MHZ 4,12 dbm 25,68 db 850,000 MHz 560,000 MHZ 100,000 kHz B50.02498 MHz -42.26 deém 29,26 dB
\ )i J LU L I J -
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LTE Band 5B / 10MHz+5MHz

Lowest Band Edge / 1RB0 and 1RB24

Highest Band Edge / 1RB0 and 1RB24

um

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 dB

Mode Auto Sweep

®1 fvgPwr
Limit Gheck
2 kP s 3
20 dhine —BPURIOUS_LINE_ABS
104
04 | AI
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Start B15.0 MHZ 3003 pts Stop 839.0 MHZ
[Spurious Emissians
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit
515.000 MHz 623.000 MHz 100,000 kHz 22 5EO02 MHZ -56,59 dém 45,99 db
823.000 MHZ 824,000 MHz 150.000 kHz B23.99451 MHz -42.76 dBm -29.76 dB
524.000 MHz 639.000 MHz 100,000 kHz £24 60689 MHZ .30 dbm -21.70 dB
an e

Spectrum

&

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 d&

Made Auto Sweep
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JRIGUEOHEKABS,
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Start 834.0 MHz

Stop B60.0 MHZ

'Spurious Emissions
Range Low |

Range Up |

RBW 1

Frequency

|

Power Abs

1 ALimit |

834,000 MHz
549,000 MHz
850,000 MHz

549,000 MHz
£50,000 MHz
860,000 MHz

100.000 kHz
150,000 kHz
100.000 kHz

834.57692 MHz
849.04446 MH2
850.04495 MHz

8.33 dBém
-48.01 dBm
-58.70 dém
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2167 dB
-35,01 di
45,70 dB

Lowest Band Edge / 1RB49 and 1RBO

um

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 dB

Mode Auto Sweep

®1 fvgPwr
Limit Gheck
2 kP s 3
20 dhine —BPURIOUS_LINE_ABS .
10 d " r“"
0 | \ |
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-40 f 4
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-50 dBm e Pl
e
Start B15.0 MHZ 3003 pts Stop 839.0 MHZ
[Spurious Emissians
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit
515.000 MHz 623.000 MHz 100,000 kHz £22 52018 MHZ ~56,69 dBm 43,69 db
823.000 MHZ 824,000 MHz 150.000 kHz B23.99550 MHz -50.82 dBm -37.82 dB
524.000 MHz 639.000 MHz 100,000 kHz £33.43307 MHz 18,64 dBm 11,16 b
e

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 d&

Made Auto Sweep
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SPURIGE CLBEK SRS,
ine _$p s ;.
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Start 834.0 MHz s Stop 860.0 MHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
534,000 MHz 549,000 MHZ 100,000 kHz 843.38811 MHz 17.74 cbm -12.26 dB
849.000 MHz 850,000 MH2 150.000 kHz 849.47602 MHz -46.33 dBm -33.33 dB
850,000 MHz 560,000 MHZ 100,000 kHz 850.00500 MHz -52.09 dém 39,09 dB.
L 1 ) "

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 dB

Mode Auto Sweep

®1 fvgPwr
Limit Gheck
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Start B15.0 MHZ 3003 pts Stop 839.0 MHZ
[Spurious Emissians
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit
515.000 MHz 623.000 MHz 100,000 kHz £22 B2018 MHZ 39,53 dbm 2693 db
823.000 MHZ 824,000 MHz 150.000 kHz B23.98052 MHZ -33.14 dBm -20.14 dB
524.000 MHz 639.000 MHz 100,000 kHz E31 BESEL MHZ 1.57 dBm 3 b

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 d&
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Start 834.0 MHz

Stop B60.0 MHZ
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Range Low |

Range Up |

RBW 1
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|

Power Abs

1 ALimit |

834,000 MHz
549,000 MHz
850,000 MHz

549,000 MHz
£50,000 MHz
860,000 MHz

100.000 kHz
150,000 kHz
100.000 kHz

837.30420 MHz
849.33916 MH2
850.12488 MHz

1.22 dBm
-36.21 dBm
-39.56 dém

L )

23,78 dB
-23.21 di
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LTE Band 5B / 10MHz+10MHz

QPSK

Lowest Band Edge / 1RB0O and 1RB49

Highest Band Edge / 1RB0 and 1RB49

um

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 dB

Mode Auto Sweep

Spectrum

&

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 d&

Made Auto Sweep

®1 fvgPwr @1 fvgPwr
Limit Gheck T B GUECLEERAES
20 dhine _FPURIOUS L INE_aBS PABS 20 dhine $PURIOUS LIne_aBs
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-50 dém: I - 50 dgm i
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Start B15.0 MHZ 3003 pts Stop 844.0 MHZ Start 829.0 MHz s Stop 860.0 MHz
[Spurious Emissians 'Spurious Emissions
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
515.000 MHz 623.000 MHz 100,000 kHz E22 66034 MHZ -55.06 dBm 48,06 db 529,000 MHz £49,000 MHz 100,000 kHz B20.58933 MHz 7.32 dbm 22,68 dB
823.000 MHZ 824,000 MHz 200.000 kHz BZ3.9B751 MHz -41.54 dBm -28.54 dB 849.000 MHz 850,000 MH2 200.000 kHz 849.00250 MHz -46.33 dBm -33.33 dB
524.000 MHz 44.000 MHz 100,000 kHz 52456941 MHZ 7.24 dbm -22.76 dB 850,000 MHz 560,000 MHZ 100,000 kHz B850.34468 MHz -56.23 dém 45,23 dB.
L J [I11] [ L )i J v

Lowest Band Edge / 1RB49 and 1RBO

um

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 dB

Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 d&

Made Auto Sweep

®1 fvgPwr @1 fvgPwr
Limit Gheck A SPURIGE CLBEK SRS,
3 _gp S, 5 PABS ine _gp s 5
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Start B15.0 MHZ 3003 pts Stop 844.0 MHZ Start 829.0 MHz s Stop 860.0 MHz
[Spurious Emissians 'Spurious Emissions
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
515.000 MHz 623.000 MHz 100,000 kHz £22 SEE4L MHZ -53.03 cém 40,03 db 529,000 MHz 549,000 MHZ 100,000 kHz B836.52048 MHz 15.31 cém 10,69 dB
823.000 MHZ 824,000 MHz 200.000 kHz B23.98751 MHZ -48.65 dBm -35.65 dB 849,000 MHZ 850,000 MHZ 200.000 kHz 849.12837 MHz -50.89 dBm -37.89 dB
524.000 MHz 44.000 MHz 100,000 kHz 3342058 MHZ 18,11 dBm 11,89 db 850,000 MHz 560,000 MHZ 100,000 kHz B850.34468 MHz -55.02 dém 42,02 dB.
L ) L L I J (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

trum

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 dB

Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 d&

Made Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck RIGHIE CLBER AR,
0 _gP S, 5 ine _fp s 3
20 dhine —BPURIOUS_LINE_ABS 20 ghine $PURIOUS L INE_ABS
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Start B15.0 MHZ 3003 pts Stop 844.0 MHZ Start 829.0 MHz s Stop 860.0 MHz
[Spurious Emissians 'Spurious Emissions
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
515.000 MHz 623.000 MHz 100,000 kHz E19.15550 MHz -40,55 dBm -27.55 db 529,000 MHz £49,000 MHz 100,000 kHz B837.26174 MHz 0.54 dBm 29,06 dB
823.000 MHZ 824,000 MHz 200.000 kHz 823.99051 MHz -32.39 dBm -19.39 dB 849.000 MHz 850,000 MH2 200.000 kHz 849.02647 MHz -34.55 dBm -21.55 dB
524.000 MHz 44.000 MHz 100,000 kHz £28.76523 MHZ 151 dBm 9 b 850,000 MHz 560,000 MHZ 100,000 kHz 850.00500 MHz -35.03 dém

L )
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LTE Band 5B / 5MHz+10MHz

Lowest Band Edge / 1RB0 and 1RB49

Highest Band Edge / 1RB0 and 1RB49

um

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 dB

Mode Auto Sweep

®1 fvgPwr
Limit Gheck
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Start B15.0 MHZ 3003 pts Stop 839.0 MHZ
[spurious Emissions
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit
515.000 MHz 623.000 MHz 100,000 kHz E22 BE0L4 MHZ -58.46 dBm 45,46 dbs
823.000 MHz 824.000 MHz 150,000 kHz £23.07552 MHZ -44,58 dBm -31.58 dB
524.000 MHz 639.000 MHz 100,000 kHz £24.65185 MHZ .67 dBm 21,13 db
an e

Spectrum
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Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 d&

Made Auto Sweep
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Start 834.0 MHz s Stop 860.0 MHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
534,000 MHz 549,000 MHZ 100,000 kHz 834.53668 MHz .45 dBm 20,51 dB
849,000 MHZ 850,000 MHZ 150.000 kHz 849.03347 MHz -44.26 dBm -31.26 dB
850,000 MHz 560,000 MHZ 100,000 kHz B50.05491 MHz -56.70 dém 45,70 dB.
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Lowest Band Edge / 1RB24 and 1RBO
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Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 dB

Mode Auto Sweep
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Start B15.0 MHZ 3003 pts Stop 839.0 MHZ
[Spurious Emissians
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit
515.000 MHz 623.000 MHz 100,000 kHz 22 5EO02 MHZ 51,55 dem 38,95 db
823.000 MHz 824.000 MHz 150,000 kHz £23 BT163 MHZ -45,B7 dBm -32,87 dB
524.000 MHz 639.000 MHz 100,000 kHz B28.93756 MHz 17.93 dbm -12.07 db
e

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 d&

Made Auto Sweep
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Start 834.0 MHz

Stop B60.0 MHZ

Spurious Emissions

Range low | Rangeup | RBW Frequency | powerabs | ALimit |
534,000 MHz 549,000 MHZ 100,000 kHz 838.96753 MHz 15.38 cBm 1062 dB
849.000 MHz 850,000 MH2 150.000 kHz 849.26324 MHz -50.93 dBm -37.93 dB
850,000 MHz 560,000 MHZ 100,000 kHz 850.10490 MHz -56.16 dém 45,16 dB.
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

trum

Ref Level 30.00 dam
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Offset 11.40 dB

Mode Auto Sweep
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Start B15.0 MHZ 3003 pts Stop 839.0 MHZ
[Spurious Emissians
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit
515.000 MHz 623.000 MHz 100,000 kHz £22.54805 MHZ 42,14 dém 25,14 db
823.000 MHZ 824,000 MHz 150.000 kHz BZ3.B3666 MHZ -38.48 dBm -25.48 dB
524.000 MHz 639.000 MHz 100,000 kHz 2557053 MHZ 3,62 dBm
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Spectrum

Ref Level 30.00 dam
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Offset 11.40 d&
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Start 834.0 MHz

Stop B60.0 MHZ

Spurious Emissions

Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
534,000 MHz 549,000 MHZ 100,000 kHz B836.04545 MHz 4.11 dem 25,69 dB
849.000 MHz 850,000 MH2 150.000 kHz 849.03447 MHz -39.24 dBm -26.24 dB
850,000 MHz 560,000 MHZ 100,000 kHz 850.26474 MHz -44.19 dém 31,19 dB
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LTE Band 5B / 10MHz+5MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB24

Highest Band Edge / 1RB0 and 1RB24

um

Ref Level 30.00 dam
SGL Count 100/100

Offset 11.40 dB

Mode Auto Sweep

Spectrum

&

Ref Level 30.00 dam
SGL Count 100/100
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Start B15.0 MHZ 3003 pts Stop 839.0 MHZ Start 834.0 MHz s Stop 860.0 MHz
[Spurious Emissians 'Spurious Emissions
Range Low | Rangeup | RBW | Freguency |__powerabs | ALimit Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
515.000 MHz 623.000 MHz 100,000 kHz B22.76022 MHZ -58,59 dem 45,59 db 534,000 MHz 549,000 MHZ 100,000 kHz 834.55191 MHz 6.55 dBm -ZL04 dB
823.000 MHZ 824,000 MHz 150.000 kHz B23.99750 MHz -41.63 dBm -28.63 dB 849.000 MHz 850,000 MH2 150.000 kHz 849.08741 MHz -45.87 dBm -32.87 dB
524.000 MHz 639.000 MHz 100,000 kHz £24.62188 MHZ .66 0Bm 21, 14 dbs 850,000 MHz 560,000 MHZ 100,000 kHz B50.07493 MHz -56.12 dém 45,12 dB.
L J [I11] [ L )i J v

Lowest Band Edge / 1RB49 and 1RBO

um Spectrum
Ref Level 30.00 dam  Offset 11.40 dB Mode Autc Sweep Ref Level 30.00 d8m  Ofset 11.40 d& Mode Auto Sweep
SCL Count 100/100 SGL Count 100/100
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Start B15.0 MHZ 3003 pts Stop 839.0 MHZ Start 834.0 MHz s Stop 860.0 MHz
[Spurious Emissians 'Spurious Emissions
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
515.000 MHz 623.000 MHz 100,000 kHz £22 BEEL3 MHZ -57.69 dem 44,69 db 534,000 MHz 549,000 MHZ 100,000 kHz 843.43307 MHz 17.54 cbm 12,46 dB
823.000 MHZ 824,000 MHz 150.000 kHz 823.99051 MHz -53.00 dBm -40.00 dB 849.000 MHz 850,000 MH2 150.000 kHz 845.07143 MHz -47.55 dBm -34.55 dB
524.000 MHz 639.000 MHz 100,000 kHz 3344805 MHZ 18,19 dBm -11.81 db 850,000 MHz 560,000 MHZ 100,000 kHz B50.01495 MHz -53.73 dém 40,73 dB.
L ) L L I J -

Lowest Band Edge / Full RB

Highest

Band Edge / Ful

| RB

trum Spectrum
Ref Level 30.00 dam  Offset 11.40 dB Mode Autc Sweep Ref Level 30.00 d8m  Ofset 11.40 d& Mode Auto Sweep
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Start B15.0 MHZ 3003 pts Stop 839.0 MHZ Start 834.0 MHz s Stop 860.0 MHz
[Spurious Emissians 'Spurious Emissions
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
515.000 MHz 623.000 MHz 100,000 kHz 2252408 MHZ —42,50 dém 25,90 db 534,000 MHz 549,000 MHZ 100,000 kHz 837.45500 MHz 0.65 dbm 29,11 dB
823.000 MHZ 824,000 MHz 150.000 kHz B23.99950 MHz -34.40 dBm -21.40 dB 849.000 MHz 850,000 MH2 150.000 kHz 849.45704 MHz -38.50 dBm -25,50 dB
524.000 MHz 639.000 MHz 100,000 kHz 2625524 MHZ 0,64 dBm 6 b 850,000 MHz 560,000 MHZ 100,000 kHz 850.00500 MHz -42.55 dém 29,55 dB.
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